
 
 

 
 
Investigation into Chlorine Levels and Water Treatment Facility at 

CFB Wainwright  
for  

3rd Canadian Division  
 

For: 
 

Engineering Services - 3 Canadian Division Support Group 
  

Prepared by: 
 

RMC Green Team 
 

January 2015 

                                                                                                                 



  
 

 
Investigation into Chlorine Levels and Water Treatment Facility at 

CFB Wainwright  
for  

3rd Canadian Division  
 

January 2015 
 
 
 

Prepared by:  
 

Ms. Efrosyni-Maria Skordaki, Doctoral Cand., MSc, BEd, BSc. 
 

Dr. Nicholas Vlachopoulos, PhD, CD, PEng, PE(Gr) 
 

Ms. Tina Basso, MSc, BSc  
 

RMC Green Team  
Royal Military College of Canada  
[...]
the Battle River (Anderson, 1999).  Higher concentrations were recorded during spring runoff.  
Inorganic forms of nitrogen were also most abundant at spring runoff.  Naturally high ammonia 
concentrations have been found downstream of the Forestburg Reservoir, which remains ice-free 
and well-oxygenated in winter, contributing nitrate to the river.  As dissolved oxygen levels 
declined under ice in the river downstream, some of this nitrate was reduced to nitrite and even 
ammonia (Anderson, 1999; Battle River Watershed Alliance (BRWA), 2011; Alberta 
Environment and Sustainable Resource Department, 2014).  

Nitrification is the biological oxidation of ammonia or ammonium to nitrite followed by the 
oxidation of the nitrite to nitrate: 

1. 2 NH4
+ + 3 O2 → 2 NO2

- + 2 H2O + 4 H+ (Nitrosomonas) 

2. 2 NO2
- + O2 → 2 NO3

- (Nitrobacteria, Nitrospina) 

3. NH3 + O2 → NO2
− + 3H+ + 2e− 

4. NO2
− + H2O → NO3

− + 2H+ + 2e−  

   11 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
Nitrate leaches into groundwater, producing acute toxicity in multiple species of wildlife and 
contributing to the eutrophication of standing water.  Soil, consisting of polyanionic clays 
and silicates, generally has a net anionic charge.  Consequently, ammonium (NH4

+) binds tightly 
to the soil but nitrate ions (NO3

-) do not. Because nitrate is more mobile, it leaches into 
groundwater supplies through agricultural runoff.  Wildlife such as amphibians, freshwater fish, 
and insects are sensitive to nitrate levels, and have been known to cause death and developmental 
anomalies in affected species.  In addition, because they easily leach into groundwater, nitrates 
contribute to eutrophication, a process in which large algal blooms reduce oxygen levels in 
bodies of water and lead to death of oxygen-consuming creatures due to anoxia (Health Canada, 
2013). 

Municipal discharges and agricultural non-point sources may also contribute much nitrogen to 
the Battle River and its tributaries.  Ammonia occurs naturally in many groundwater systems, 
especially in central Alberta, east of Red Deer (Groundwater Chlorination - Alberta, 2013).  Due 
to its limited dilution capacity, ammonia and other nitrogen substances can be identified 
downstream of the points of introduction.  Relevant literature on ammonia concentrations in 
Wainwright area has indicated total ammonia exceedances of the CCME guidelines (INRS, 
2011).  According to the INRS report (2011), Ammonium concentrations exceeding the CCME 
guideline for aquatic life are occurring also in the Battle River upstream and downstream of the military 
base in first three to four months of the year.  In 2005, most high NH4 concentrations were related to high 
TDS. 

3.4.2.2 Phosphorous in the Battle River Water  

Elevated Phosphorous concentrations may lead to an increase in algae and weeds production 
which can subsequently lead to depleted dissolved oxygen conditions and fish kills.  Total 
phosphorous, which is the measure of all phosphorous present in living cells, organic matter, and 
is related to suspended sediment or dissolved in water, has historically been found elevated in 
Battle River.  Total phosphorous concentrations are typically highest during spring runoff in the 
entire river.  Municipal wastewater discharges also contribute substantially in the river 
phosphorous levels.  Lakes on the Battle River are very rich in nutrients and they may supply 
phosphorous to the river downstream (Anderson, 1999; Alberta Environment, 2014).   

3.4.3 Organic Matter 

Natural organic compounds are derived from soils, the breakdown of plant and animal cells and 
the weathering of bedrock.  Lakes on the Battle River are rich in algae and organic matter, in 
general.  Dissolved oxygen measured in the Battle River has been frequently below 5 mg/L, 
indicating that a lot of dissolved oxygen is needed to decompose organic matter in the river 
basin. As mentioned above, a large variety of man-made organic compounds may also be 
released in the environment and contaminate surface waters in the Battle River (Anderson, 1999; 
Battle River Watershed Alliance (BRWA), 2011).  

 

 

 

   12 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
3.4.4 Metals (Manganese and Copper) 

Metals occur naturally in the Earth’s crust and enter surface water systems through weathering 
and erosion of rocks and soils.  There are also various human activities that allow for the release 
of metals in rivers.  Certain metals are of concern because they can be toxic even at low 
concentrations.   

In the Battle River basin, there is no major heavy metal industry.  However, there are smaller 
potential inputs including wind-blown dust, natural weathering of rocks, burning of coal, oil and 
gasoline as well as coal mining activities. Further, wastewater discharges, phosphate fertilizers 
and animal feed supplements contain a variety of trace metals such as copper and chromium 
(Alberta, 1999; Anderson, 1999). 

Manganese and copper have historically been found to exceed acceptable limits in Battle River 
water samples downstream of Forestburg Reservoir and in Wainwright area (INRS, 2011; 
BRWA, 2011).  The fluctuations of dissolved oxygen also influence the concentration of some 
metals, such as manganese. For instance, in oxygenated waters, manganese forms insoluble salts 
which precipitate to the bottom.  However, under reducing conditions (no oxygen), soluble ions 
are formed which go into the water.  Manganese values frequently exceed Alberta Ambient 
Surface Water Quality Interim Guidelines during low oxygen conditions in winter (Anderson, 
1999).  In the Battle River, reducing conditions which lead to high concentrations of manganese 
are common under ice in the winter, but they can also occur in the summertime, when aquatic 
vegetation consumes large amounts of oxygen for growth and decomposition purposes. 
Literature indicates that manganese, although it is considered a naturally occurring element, it 
can be toxic at high concentrations to aquatic life (Pinisino, 2012).  Copper has also been found 
to exceed Alberta Ambient Surface Water Quality Interim Guidelines and CCME guidelines. 
Copper concentrations were particularly higher in sediments from the Forestburg Reservoir, 
potentially affecting the river water chemistry downstream.  According to the INRS report 
(2011), water testing in Betty Lake and Battle River has revealed higher Cu concentration (4 and 
7 ppb) than the guideline (2 and 3 ppb) for a total hardness of 16 and 125 mg/L. 

3.5  Summary 

The above mentioned items highlight the fact that chlorine, nutrients (ammonia and 
phosphorous), metals, organic matter characterize the source water and are present in the raw 
water that is entering the Water Treatment Plant (WTP). 

 

 

 

 

 

   13 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
4.0  CFB WAINWRIGHT WATER TREATMENT  

 
4.1 General    

The Betty Lake WTP (Figure 9) is located approximately 10 km West of CFB Wainwright. The 
plant was originally constructed in 1952 with a nominal design flow of 15.4 Million Liters per 
day (MLD) (3.4 Million of Gallons per day (MIGD)).  It provides treated water to the CFB 
Wainwright and the Town of Wainwright.  The total population serviced is estimated to be 650 - 
1500 for the base and 6000 for the town (WTPOP, 2000). The plant has supplied water to the 
town since 1988.  Figures 10 and 11 are schematics of the Betty Lake WTP distribution system 
and treatment processes respectively. 

 

 

 

 

 

Figure 9. Photo of WTP facing north. More Photos and site map in Annex A.  

4.2  Source Water 

From May to October, water from the Battle River is pumped to Betty Lake via 2.2 km of        
600 mm (24”) diameter pipe (Figure 10).   Flow from the Battle River is diverted to the pump 
station by means of a concrete dam constructed in 1988.  The pump house is equipped with 4 
vertical turbine pumps—two 200 HP pumps with an 11 MLD (2,000 US gpm) capacity and two 
60 HP pumps with a 2.7 MLD (500 US gpm) capacity.  The river water is not pre-chlorinated by 
WTP processes.  It is estimated that 1.4 million m3 (300 MIG) are transferred annually from the 
river to Betty Lake (WTPOP, 2000). 

Betty Lake has a surface area of approximately 53 hectares (130 acres) with a maximum depth of 
about 3 m (10 ft).   Turbidities in Betty Lake are low, generally below 10 NTU.  The WTP draws 
water from Betty Lake by means of a 300 m (1000 ft) long 300 mm (12 in) diameter pipe.  
Approximately 50 m (150’) separate the point of discharge of river water to Betty Lake from the 
WTP intake.  The WTP has the capability of treating river water directly.  Other factors to 
consider in terms of the WTP in relation to the environment are: 

a. Distribution System Monitoring and Control. One must ensure that the distribution 
system is sound and that no leaks are present that could affect the environment.  At the 
time of the site visit, new distribution pipes were being installed; 

b. The average source water turbidity is high.   High turbidity from April to June can be 
attributed to turbid water being pumped from Battle River to Betty Lake.  The water is 

Intake from Betty 
Lake 

South Lagoon 

North Slough 

   14 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
discharged in close proximity to the plant intake structure.  The current practice of 
sampling directly from Betty Lake instead of the plant intake may not reflect the true 
water quality to the plant. As such, a holistic assessment should be made; 

c. Betty Lake also contributes to high levels of total organic carbon (TOC) due to the 
decomposition of leaves, algae, etc. in the reservoir.  High levels of TOCs in the finished 
water combined with chlorine produce trihalomethanes (THMs), which are known 
carcinogens.   

4.3  Water Treatment 

The water treatment plant at CFB Wainwright treats water through a conventional treatment train 
including coagulation, flocculation, sedimentation and filtration to meet the Canadian Drinking 
Water Standards. Chemicals added during the treatent process include alum, potassium 
permanganate, polymers, carbon dioxide, and ammonia. In the past, activated carbon, lime and 
flouride were also used.  Chlorine is added in the form of chlorine gas to eliminate pathogenic 
organisms, or those organisms harmful to human health. As an additional barrier in the water 
treatment plant process to protect against the pathogens, an immersed membrane system is 
utilised that uses ultrafiltration (UF) membranes.  Ammonia is added to the drinking water upon 
leaving the treatment plant which forms a bond with free chlorine to produce chloramines, a 
weak but long lasting disinfectant.  For the production of chloramines, first chlorine gas or 
hypochlorite is added to the water to produce hypochlorous acid.  Then ammonia is added to the 
water to react with the hypochlorous acid and produce a chloramine (EA WTP, 2011). 

Three types of chloramines can be formed in water - monochloramine, dichloramine, and 
trichloramine.  Monochloramine is formed from the reaction of hypochlorous acid with 
ammonia: 

Ammonia + Hypochlorous Acid → Monochloramine + Water 
NH3 + HOCl → NH2Cl + H2O 

Monochloramine may then react with more hypochlorous acid to form a dichloramine: 

Monochloramine + Hypochlorous Acid → Dichloramine + Water 

NH2Cl + HOCl → NHCl2 + H2O 

Finally, the dichloramine may react with hypochlorous acid to form a trichloramine: 

Dichloramine + Hypochlorous Acid → Trichloramine + Water 
NHCl2 + HOCl → NCl3 + H2O 

The number of these reactions which will take place in any given situation depends on the pH of 
the water.  In most cases, both monochloramines and dichloramines are formed.  Mono-
chloramines and dichloramines can both be used as a disinfecting agent, called a combined 
chlorine residual because the chlorine is combined with nitrogen.  This is in contrast to the free 
chlorine residual of hypochlorous acid which is used in other types of chlorination.  

   15 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
Chloramines are weaker than chlorine, but are more stable, so they are often used as the 
disinfectant in the distribution lines of water treatment systems.  Despite their stability, 
chloramines can be broken down by bacteria, heat, and light.  Chloramines are effective at killing 
bacteria and will also kill some protozoans, but they are very ineffective at killing viruses. 

De-chlorination of the filter backwash is done with sodium thiosulphate and sodium sulphite 
“pucks” (Figure 10) to ensure that the chlorine levels are below the CCME Guidelines for the 
Protection of Aquatic Life. 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 10.  Dechlorinaltion Process at South Lagoon (photos taken in October 2014 by RMC 
Green Team).  (a) Dechlorination ‘pucks’ or tablets, (b) container of Sodium 
Sulphite Tablets, (c) Manhole at the effluent culvert from the South Lagoons 
depicting the perforated container that is filled with dechlorination tablets and 
placed at the culvert opening and, (d) exiting side of the effluent culvert that 
discharges to Betty Lake towards the East (in the background) 

 

 

 

 

 

 

(a) 

(b) (c) (d) 

   16 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 11. Schematic of the overall distribution system. 

WTC Reservoir  
1,260 m3 (0.27 MIG) 

400 m  (16“) dia. 

400 mm (16 “) dia 

From Battle River 

600 mm (24”) dia. 

South 
Sludge 
Lagoon 

North 
Sludge 
Lagoon 

Water 
Treatment 
Plant 

Betty Lake 

WTC Underground 
Reservoir 4,667 m3 (1 MIG) 

Water 
Meters 

Town of 
Wainwright 
Reservoir 

 3   
400 mm (16”) dia. 

   17 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 12. Schematic of the Betty Lake water treatment plant process.  

Membrane Filtration – ultrafiltration 
 

Backwash to 
South Lagoon 
  l  
 Dechlorination 

Sodium thiosulfate 
  Ammonia    

Raw well 

Potassium Permanganate 
(and previously activated 
Carbon) to break down 
organics 

Flash Mixer Alum (and previously, Lime) to 
raise PH and facilitate precipitation 
of unwanted hardness 

2-Stage 
Mechanical 

 

Polymer promote the 
coagulation of floc 
particles 

Sludge 
Recycle 

Sedimentation basin 
with rake 

Sludge to Lagoon 
 

CO2 added to lower 
and neutralize pH back 
to pH 7 and to prevent 
scaling 

Chlorine Gas                 
(and previously 
Fluοride)  to 
eliminate 
pathogens 

Mixed Media Filters Backwash to 
South Lagoon 
   
 

Clearwell 

Treated water to reservoir 
 

Betty Lake Reservoir 

Sedimentation basin 
without rake 

   18 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
4.4 Effluent Characterization  

According to previous reports and relevant bibliography, the effluent of the water treatment plant 
contains elevated copper, manganese, phosphorous and total ammonia. Nitrate concentrations 
were also detected in April 2013 by Hatfield consultants and were found below acceptable limits 
(Hatfield, 2013).  Free chlorine was measured by DPD colorimetric method and was determined 
to be above acceptable limits.  However, due to the presence of ammonia and potentially 
chloramines in the Battle River water that feeds into Betty Lake, the free chlorine testing may 
have been affected by chloramines interference. In the following sections, monochloramine 
interference is discussed along with alternative testing methods for free chlorine in the presence 
of manganese and chloramines.  Further, the fluctuations in the dissolved oxygen concentrations 
of the water treatment plant effluent, as depicted in pertinent literature about the CFB 
Wainwright water treatment plant, may be attributed to plant growth and/or decomposition, ice 
cover during winter as well as the use of sodium sulphite “pucks” for dechlorination purposes 
(this dechlorination agent is known for oxygen scavenging) in the south lagoon.       

4.5 Observations and Considerations for WTP Process Control  

As mentioned previously, ammonia has been detected in the effluent of the CFB Wainwright 
treatment plant.  This may be attributed either to interferences in the Nessler method due to the 
presence of chloramines in the effluent or to insufficient chlorination during the water treatment 
processes.  Ammonia exists as either NH4+ or NH3 depending on the pH and temperature of the 
water.  At a neutral pH and ambient temperature, almost all of the free ammonia exists as NH4+. 
As the pH and temperature increase, the amount of NH3 increases and the amount of NH4+ 
decreases (LaMotte-Geotech, 2014). NH3 form of ammonia is toxic to fish (Francis-Floyd, 
Watson, Petty and Pouder; 2012; Health Canada, 2013).  This section discusses water treatment 
plant operation processes that may affect the effluent water chemistry and, as a result, the 
environment in the lagoons and Betty Lake. 

The description of the Battle River basin and its river water characteristics reveals that ammonia, 
potentially nitrites and nitrates as well as organic matter are present in the source water of the 
water reservoir (Betty Lake) of the CFB Wainwright water treatment plant.  According to 
literature, source waters containing natural ammonia should be monitored to determine if the 
ammonia concentration is constant and to ensure that the ammonia is compensated for in 
maintaining the optimum chlorine to nitrogen ratio for a treatment system. The ammonia 
naturally present in the source water becomes part of the total ammonia concentration used to 
calculate the chlorine to ammonia ratio (AWWA, 2008). 

Breakpoint chlorination is the application of sufficient chlorine to maintain a free available 
chlorine residual. The principle purpose of breakpoint chlorination is to ensure effective 
disinfection by satisfying the chlorine demand of the water (AWWA, 2008).  In waters that 
contain ammonia such as the source water from Betty Lake (Battle River), breakpoint 
chlorination is a means of eliminating ammonia to achieve a true free chlorine residual.      
Figure 13 shows the theoretical breakpoint chlorination curve. Adding chlorine to water that 
contains ammonia or nitrogen-containing organic matter produces an increased combined 
chlorine residual. When chlorine gas is added to water, hypochlorous acid (HOCl) and 
hydrochloric acid (HCl) is created.  If ammonia exists in the water entering the water treatment 

   19 



Chlorine Levels – CFB Wainwright  
3rd Canadian Division Support Group 
  

 
plant, the reaction between hypochlorous acid and ammonia is a very important reaction that 
must be taken into account. Hypochlorous acid and ammonia combine to form inorganic 
chloramines: monochloramine (NH2Cl), dichloramine (NHCl2) and trichloramines or nitrigen 
trichloride (NCl3). The relative amounts of the chloramines formed are a function of chlorine fed, 
the chlorine/ammonia ratio, temperature, and pH.  In general, monochloramine is formed above 
pH 7 and dominates at  pH 8.3 (Janzen and Beier, 2009). 

Interestingly, as shown in Figure 13, at any one total chlorine residual, there may have three 
different chlorine dosages. To move the disinfection process from the monochloramines to 
breakpoint disinfection or free chlorine, the addition of more chlorine is required. This is best 
illustrated in the classic chlorine breakpoint curve presented in Figure 13.  As the chlorine 
dosage is increased, as shown on the x-axis, you will notice that the total chlorine residual first 
increases to the top of the peak, and then as more chlorine is added the residual actually drops. 